
Guidelines for initial management of likely GI obstruction in patients with 
intra-abdominal malignancy in St Michaels hospital.

These patients need a daily review of their symptoms. Please seek advice from the Gynaecology SpR (bleep 2470) and consider 
referral to the specialist Palliative Care team (PCT) (ext 2473) if symptoms do not settle within 24 hours. For all patients, 
consider IV fluids and appropriate mouth care.

Colic 
and/or

distended 
loops on 

AXR?

No Yes Prescribe REGULARLY a
subcutaneous syringe driver:

Buscopan 60mg/24 hours for colic
+ / -

Cyclizine 150mg/24hours for nausea
+ / -

Diamorphine for other pain (start at 
10mg/24hours if not previously on 
strong opioid)

Prescribe REGULARLY a 
subcutaneous syringe driver:

Metoclopramide 60mg/24 hours (as 
prokinetic)

+
Oral sodium docusate 100-200mg tds
-----------------------------------------------
Prescribe PRN:
Haloperidol for nausea (max tds) 
1.5-3mg SC
Diamorphine for pain (max hourly)
1/6 of 24 hour dose SC diamorphine
Or 1/18 of 24hr oral morphine dose

NB. IF COLIC DEVELOPS, SWITCH 
TO OTHER ARM OF FLOWCHART.

After 24 hours, if nausea
but no vomiting:

Add Haloperidol 3-5mg 
/24 hours to syringe driver

After 24 hours, if patient 
continues to vomit:

Increase Buscopan to 
120mg/24hrs initially for 24 hrs 
and then 240mg/24hrs if 
vomiting continues.

If not effective, add Octreotide
200mcg tds SC & seek PCT 
advice.
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